SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 66C / 15MHz+15MHz

QPSK

Lowest Channel / 1RB0 and 1RB74

Lowest Channel / 1RB74 and 1RB0

pectrur .

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

pectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_ LINE BBS
20 de -20 dBm
30 d8 -30 dBm
40 dB —_— - Y. UVWM 40 dBm L - - M}'-HN
e matdall| T - [ ) i
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -45.94 dBm -32.94 db 30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -46.23 dBm -33.23 de
1.000 GHz 1.690 GHz 1.000 MHz 1.66259 GHz -35.35 dBm -22.35 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.59879 GHz -46.57 dBm -33.57 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.48957 GHz -45,29 dBm -32,20 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.09540 GHz -45,34 dBm -32.34 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95342 GHz -40.96 dBm -27.96 dB 3.000 GHz 2,000 GHz 1.000 MHz 7.73186 GHz -40.85 dBm -27.85 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63430 GHz -40.20 dBm -27.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.48281 GHz -40.18 dBm -27.18 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65274 GHz -33.15 dBm -20.15 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66899 GHz -33,37 dém -20.37 dB&
- p— e
( )j J q v { ] J

: 11.JUM.

: 11.JUN. 2024

Middle Channel / 1RB0 and 1RB74

Middle Channel / 1RB74 and 1RB0

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Paks Limit 'thrrk PaES
10 dBRE INE_ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
-30 dBm
MP'N\’”""**‘N 40 dBm - part N
" O i meiians o
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 879.56822 MHz -46.45 dBm -33.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 872.26637 MHz -46 46 dBm -33.46 dB
1.000 GHz 1.690 GHz 1.000 MHz 1.68431 GHz -45.28 dBm -32.26 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.58466 GHz -46.53 dBm -33.53 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.49437 GHz -45.28 dBm -32.28 dB 1,800 GHz 3,000 GHz 1.000 MHz 2.52556 GHz -45.21 dBm -32.21 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.59392 GHz -40.82 dBm -27.82 dB 3.000 GHz 9,000 GHz 1.000 MHz 8.93126 GHz -41.02 dm -28.02 d
9.000 GHz 13.000 GHz 1.000 MHz 10.65404 GHz -40.23 dBm -27.23 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.91576 GHz -40.11 dBm -27.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65640 GHz -32.80 dBm -19.89 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65107 GHz -33.22 dBm -20.22 dB
- p— e m—

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A22-67 of 78




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2703-02B

LTE Band 66C /

15MHz+15MHz

QPSK

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1RB74 and 1RB0

Spectrum .

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8 -30 dBm
-““‘M""""" -40 dBm — F——_— N
N " N " - =
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.33982 MHz -46,29 dBm -33.20dB 20,000 MHz 1,000 GHz 1.000 MHz 92946777 MHz -46,33 dBm -33.33 de
1.000 GHz 1.690 GHz 1.000 MHz 1.62155 GHz -46.61 dBm -33.61 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.62569 GHz -46.53 dBm -33.53 d8
1.800 GHz 3,000 GHz 1.000 MHz 2.52676 GHz -45.18 dBm -32.18 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.03582 GHz -45.11 dBm -32.11d8
3.000 GHz 5.000 GHz 1.000 MHz 6.98792 GHz -40.88 dBm -27.88 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99042 GHz -40.93 dBm -27.93 db
9.000 GHz 13.000 GHz 1.000 MHz 12.46982 GHz -40.35 dBm -27.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.48131 GHz -40.28 dBm -27.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65640 GHz -32.79 dBm -19.72 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65774 GHz -33,29 dBém -20.29 dB&
il i
] L L ] W

L s J

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A22-68 of 78



SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 66C / 15MHz+20MHz

QPSK

Lowest Channel / 1RB0 and 1RB99

Lowest Channel / 1RB74 and 1RB0

pectrur

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

pectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_ LINE BBS
20 de -20 dBm
30 dB -30 dBm
M'MM 40 dBm Mw
o - " S A o adl
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -46,26 dBm -33.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.20935 MHz -46.34 dBm -33,34 d&
1.000 GHz 1.690 GHz 1.000 MHz 1.67879 GHz -38.19 dBm -25.19 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.57879 GHz -46.65 dBm -33.65 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.97421 GHz -44,92 dBm -31,92 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.04662 GHz -45,13 dBm -32.13 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94542 GHz -40.60 dBm -27.60 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99842 GHz -40.88 dBm -27.88 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63980 GHz -40.26 dBm -27.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65229 GHz -40,02 dBm -27.02 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.65065 GHz -32.88 dBm -19.88 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66107 GHz -33.39 dBm -20.39 dB
p——
)i (| i )i

JL

: 11.JUM.

JL

: 11.JUN. 2024

Middle Channel / 1RB0 and 1RB99

Middle Channel / 1RB74 and 1RB0

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Paks Limit 'thrrk PaES
10 dBRE INE_ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
-30 dBm
MP’WM 40 dBm __ MF’WM
o ae IS NP o o o
Il
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -46.42 dBm -33.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 627.94853 MHz -46.43 dBm -33.43 dB
1.000 GHz 1.690 GHz 1.000 MHz 1.04741 GHz -46.69 dBm -33.60 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.60052 GHz -46.56 dBm -33.56 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.62233 GHz -45.33 dBm -32.33 dB 1,800 GHz 3,000 GHz 1.000 MHz 2.46798 GHz -45.,35 dBm -32.35 dB
3.000 GHz 9.000 GHz 1.000 MHz 8.90276 GHz -40.90 dBm -27.90 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.87042 GHz -40.59 dem -27.89 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64029 GHz -40.25 dBm -27.25 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.63930 GHz -40.28 dBm -27.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -33.19 dBm -20.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65357 GHz -33.16 dBm -20.16 dB
p— m——
)i i )i W

JL

TEL : 886-3-327-3456

FAX: 8

86-3-328-4978

Page Number 1 A22-69 of 78




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 66C / 15MHz+20MHz

QPSK

Highest Channel / 1RB0 and 1RB99

Highest Channel / 1RB74 and 1RB0

Spectrum

(=)

Offset 12,50 dB Mode Auto Swesp

Ref Level 0.00 dBm
SGL Count 100/100

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8 -30 dBm
. . — MM 40 dBm - MMM
P R S - o I N e w
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -46,39 dBm -33.30de 20,000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -46.23 dBm -33.23 de
1.000 GHz 1.690 GHz 1.000 MHz 1.68121 GHz -43.76 dBm -30.76 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.06741 GHz -46.65 dBm -33.65 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.96261 GHz -45.17 dBm -32,17 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.49277 GHz -45.11 dBm -32.11d8
3.000 GHz 5.000 GHz 1.000 MHz 695742 GHz -40.78 dBm -27.78 dB 3.000 GHz 2,000 GHz 1.000 MHz 8.90676 GHz -40.97 dBm -27.97 db
9.000 GHz 13.000 GHz 1.000 MHz 12.61980 GHz -40.13 dBm -27.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.61530 GHz -40.19 dBm -27.19 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66107 GHz -32.94 dBm -19.94 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64732 GHz -33.16 dBm -20.16 dB
il i
TEL : 886-3-327-3456 Page Number 1 A22-70 of 78

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 66C / 20MHz+5MHz

QPSK

Lowest Channel / 1RB0 and 1RB24

Lowest Channel / 1RB99 and 1RB0

pectrur .

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

pectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 de -30 dBm
a0 de — PN .Y 40 dBm — ot N\
oA st ¥ - r -
-60 dg -50 dBm
70dB 70 dBm
-80 der -80 dBm
-90 dB -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1,000 GHz 1.000 MHz 965.33982 MHz -46.43 dBm -33.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -46.21 dBm -33.21de
1.000 GHz 1.690 GHz 1.000 MHz 1.68945 GHz -27.91 dBm -14.91 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.01983 GHz -46.50 dBm -33.50 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.96741 GHz -45.19 dBm -32,19 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.06101 GHz -45,19 dBm -32.19 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96342 GHz -40.98 dBm -27.98 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99842 GHz -40.92 dBm -27.92 db
9.000 GHz 13.000 GHz 1.000 MHz 10.66954 GHz -40.28 dBm -27.28 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.44882 GHz -40.29 dBm -27.28 d
13.000 GHz 18.000 GHz 1.000 MHz 17.67065 GHz -33.16 dBm -20.16 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64982 GHz -33.16 dBm -20.16 dB
- p— e
( )j J q v { ] J

: 11.JUM.

: 11.JUN. 2024

Middle Channel / 1RB0 and 1RB24

Middle Channel / 1RB99 and 1RB0

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Paks Limit 'thrrk PaES
10 ddRe INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
-30 dBm
- MM’\‘ _40 dBm - MMM
S " o I s v
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 874.20540 MHz -46.,26 dBm -33.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -46.,33 dBm -33.33 de
1.000 GHz 1.690 GHz 1.000 MHz 1.58638 GHz -46.41 dBm -33.41dB 1.000 GHz 1.690 GHz 1.000 MHz 1.65810 GHz -46.54 dBm -33.54 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.95182 GHz -45.08 dBm -32.08 dB 1.800 GHz 3.000 GHz 1.000 MHz 2.95501 GHz -45,22 dBm -32.22 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.97742 GHz -40.83 dBm -27.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95602 GHz -40.83 dm -27.83 d
9.000 GHz 13.000 GHz 1.000 MHz 12.45432 GHz -40.19 dBm -27.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62180 GHz -40.22 dBm -27.22 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64399 GHz -33.10 dBm -20.10 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66024 GHz -33.07 dém -20.07 d&
- p— - m——

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A22-71 of 78



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2703-02B

LTE Band 66C / 20MHz+5MHz

QPSK

Highest Channel / 1RB0 and 1RB24

Highest Channel / 1RB99 and 1RB0

Spectrum .

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8 -30 dBm
Yl V"\M—-ﬁr‘\‘ 40 dBm — PNk
- P e Lo T S S T
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -46,38 dBm -33.38 dB 20,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -46.21 dBm -33.21de
1.000 GHz 1.690 GHz 1.000 MHz 1.68776 GHz -45.09 dBm -32.09 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.65259 GHz -46.47 dBm -33.47 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.94782 GHz -45.17 dBm -32,17 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.E0716 GHz -45.,18 dBm -32.18 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.80001 GHz -40.94 dBm -27.94 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91842 GHz -40.98 dBm -27.98 db
9.000 GHz 13.000 GHz 1.000 MHz 12.80376 GHz -40.21 dBm -27.21 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64854 GHz -40.29 dBm -27.28 d
13.000 GHz 18.000 GHz 1.000 MHz 17.66732 GHz -33.15 dBm -20.15 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65899 GHz -33.16 dBm -20.16 dB
il i
] L L ] W

L s J

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A22-72 of 78




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 66C / 20MHz+10MHz

QPSK

Lowest Channel / 1RB0 and 1RB49

Lowest Channel / 1RB99 and 1RB0

pectrur

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB

Mode Auto Swesp

pectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 dB -30 dBm
—y o ,, s HWM -40 dBm p——pr—— ————— St e g Mm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |
30.000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -46.49 dBm -33.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 890.68716 MHz -46 40 dBm
1.000 GHz 1.690 GHz 1.000 MHz 1.68362 GHz -36.43 dBm -23.43 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.58017 GHz -46.47 dBm -33.47 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.98181 GHz -45.15 dBm -32,15 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.43357 GHz -45,12 dBm -32.12 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93942 GHz -40.87 dBm -27.87 dB 3.000 GHz 2,000 GHz 1.000 MHz 8.91126 GHz -40.80 dBm -27.80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63680 GHz -40.14 dBm -27.14 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64429 GHz -39.96 dBm -26.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.66357 GHz -33.18 dBm -20.18 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66309 GHz -33.12 dBm -20.12 dB
- p— e
( )j J q v { ] J

: 11.JUM.

: 11.JUN.2024  19:

Middle Channel / 1RB0 and 1RB49

Middle Channel / 1RB99 and 1RB0

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB

Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg

Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Paks Limit 'thrrk PaES
10 dBRE INE_ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
-30 dBm
s A v\ 40 4B . — s M\
N = o
" s
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -46,22 dBm -33.22de 30,000 MHz 1,000 GHz 1.000 MHz 940.61719 MHz -46,32 dBm -33.32de
1.000 GHz 1.690 GHz 1.000 MHz 1.68565 GHz -40.91 dBm -27.91 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.68534 GHz -46.54 dBm -33.64 dB
1.800 GHz 3.000 GHz 1.000 MHz 2.96381 GHz -45.24 dBm -32.24 dB 1,800 GHz 3,000 GHz 1.000 MHz 2.94782 GHz -45,08 dBm -32.08 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.95842 GHz -40.95 dBm -27.95 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.99942 GHz -40.79 dém -27.79 d8
9.000 GHz 13.000 GHz 1.000 MHz 12.47532 GHz -40.07 dBm -27.07 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.47632 GHz -40.24 dBm -27.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65107 GHz -33.01 dBm -20.01 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65565 GHz -33.18 dBm -20.18 dB
- p— e m——

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A22-73 of 78



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2703-02B

LTE Band 66C /

20MHz+10MHz

QPSK

Highest Channel / 1RB0 and 1RB49

Highest Channel / 1RB99 and 1RB0

Spectrum .

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,50 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12 .50 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihr.rk Paks Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
30 d8 -30 dBm
- S—— Mm\hﬁ\‘ 40 dBm T " ‘“‘MM
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 936.73912 MHz -46,31 dBm -33.31de 20,000 MHz 1,000 GHz 1.000 MHz 9£3.55322 MHz -46.13 dBm -33.13 de
1.000 GHz 1.690 GHz 1.000 MHz 1.03638 GHz -46.65 dBm -33.65 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.62190 GHz -46.53 dBm -33.53 d8
1.800 GHz 3,000 GHz 1.000 MHz 2.95981 GHz -45.16 dBm -32.16 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.05222 GHz -45,24 dBm -32.24 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94542 GHz -40.91 dBm -27.91 dB 3.000 GHz 2,000 GHz 1.000 MHz 8.89976 GHz -40.98 dBm -27.98 db
9.000 GHz 13.000 GHz 1.000 MHz 12.48131 GHz -40.18 dBm -27.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65479 GHz -40.20 dBm -27.20 d&
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30.000 MHz 1,000 GHz 1.000 MHz 933.83058 MHz -46,35 dBm -33.35dB 20,000 MHz 1,000 GHz 1.000 MHz 0923.65067 MHz -46.23 dBm -33.23 de
1.000 GHz 1.690 GHz 1.000 MHz 1.68121 GHz -41.75 dBm -28.75 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.59190 GHz -46.49 dBm -33.43 de
1.800 GHz 3,000 GHz 1.000 MHz 2.96101 GHz -45,02 dBm -32,02 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.06861 GHz -45.,18 dBm -32.18 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99542 GHz -40.88 dBm -27.88 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99592 GHz -40.76 dBm -27.76 db
9.000 GHz 13.000 GHz 1.000 MHz 12.03737 GHz -40.25 dBm -27.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.63380 GHz -40.24 dBm -27.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65190 GHz -33.04 dBm -20.04 db 13.000 GHz 18,000 GHz 1.000 MHz 17.66190 GHz -33,14 dBm -20.14 d&
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1.000 GHz 1.690 GHz 1.000 MHz 1.59052 GHz -46.62 dBm -33.62 dB 1.000 GHz 1,690 GHz 1.000 MHz 1.60293 GHz -46.63 dBm -33.63 d&
1.800 GHz 3,000 GHz 1.000 MHz 2.46918 GHz -45.17 dBm -32,17 dB 1,800 GHz 2,000 GHz 1.000 MHz 2.52636 GHz -45,19 dBm -32.19 dB
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13.000 GHz 18.000 GHz 1.000 MHz 17.65399 GHz -33.00 dBm -20.09 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66440 GHz -33,17 dBém -20.17 dB
)i i )i W

L s J

L

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A22-78 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 70

Peak-to-Average Ratio

Mode LTE Band 70 / 15MHz
Mod. QPSK

16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.22

6.12 6.26 PASS

LTE Band 70 / 15MHz /| QPSK LTE Band 70 / 15MHz /| 16QAM
Middle Channel / Full RB

Spectrum

Middle Channel / Full RB
=)
Ref Level 30.00 dBm Offset 12,50 di

Spectrum -
Ref Level 30.00 dém Offset 12 50 di
j0db  AQT 2 ms @ RBW 20 MHz ke Att j0db  AQT 2 ms @ RBW 20 MHz
@150 view @150 view
o N
1] 1] =
i
\
0.0 =

|
- I

SF 1.7025 GHz : Mean Pwr + 20.00 di SF 1.7025 GHz : Mean Pwr + 20.00 db

C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000

Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |

Trace 1 | 2322 cbm  27.61 dbm 4.40 dB 2.36 dB 3.94 dB 4.26 dB 4.35 dB Trace 1 | 2216 cbm 27,75 dbm 5.53 dB 2.95 dB 4.72 dB 5.22 dB 5.45 dB
il [T il ) [
LTE Band 70 / 15MHz / 64QAM LTE Band 70 / 15MHz / 256QAM
Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 12,50 b Ref Level 30.00 cBm  Offset 12,50 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2 ms @ RBW 20 MHz
(@152 view (@152 view
T e S
a TN a
00 - - 00
E E
i §
\
E E .
| }
SF 1.7025 GHz Mean Pwr + 20.00 di SF 1.7025 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2111 cBm 2778 dbm 5.57 dB 3.01 dB 5.07 dB 6.12 dB ©.49 dB Trace 1 | 19.24 cbm 26,67 dbm 7.43 d8 3.07 dB 5.01d8 5.26 dB 7.01 dB
—— — — —
BERIAAEED o SRR e

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A23-1 of 20



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

26dB Bandwidth

LTE Band 70 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.94 5.21 9.73 9.68 | 14.44 | 14.20

Mode LTE Band 70 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.06 5.17 9.75 9.83 | 1444 | 14.44
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Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz

lo Att 0ds SWT  12.6ps @ YBW  1MHz  Mode FFT
SGL Count 100/100

(@ 17k Max

™Il 5 aBm
. 1.7041180 GHz
y nde 26.00 dB
o | v VBl ‘.l 14.446000000 MHZz
] Q factor | 118.0

0 dem. | \

-10 dam 2t e
1

20 dBm o

gt ~ T N/A

-40 dam:

-50 dém

-60 dBm

CF 1.7025 GHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.704118 GHz 15.36 dam nd8 down 14,445 MHz
T1 1 1695247 GHz -10.33 dbm nd8 26.00 dB
T2 1 1,709693 GHz -10.95 dam Q factor 11B.0
-

TEL : 886-3-327-3456 Page Number 1 A23-4 of 20
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 70

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum |5 =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 11.61 dBm)
1.
= oz nd 26.00 dB @ nd
w0 E o B e, 5.175000000 MHz 0d N - _ Bu X 9.830000000 MHZ|
7 GTactor 6 = T factor 173.5
\
0 dBm: 4 0 dem. ’ ;
o/ N \
-10 dBm -10 dBm: 1=
7 ¥ X
20 dgm . 20 dBm | 4
. . R i Sy
20 s Y, \ e —
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.7025 GHz 1001 pts Span 10.0 MHz CF 17025 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.700652 GHz 12,55 dam nd8 down 5,175 MHz ML 1.705837 GHz 11.61 dam nd8 down 9,83 WHZ
T1 1 1.699893 GHz -13.48 dbm nd8 26.00 dB T1 L 1697665 GHz -13.68 dm nd8 26,00 d8
T2 1 1.705067 GHz -13.22 dém Q factor 328.6 T2 1 1.707495 GHz -14.76 dBm Q factor 1
L L .

Middle Channel / 15MHz / 256QAM

N/A

ctrum

=

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 12,50 dB & RBW 300 kHz

SWT

12.6ps @

VBW 1 MHz

Mode FFT

(@ 17k Max

20

10d

e P

0 dBm:

10 dBm:

Q factor

03 aBm

26.00 dB|
14.446000000 MHZ|
118.3]

20 dBm

oo
RArr e LY

30 fAm

-40 dam:

-50 dém

-60 dBm

CF 1.7025 GHz

1001 pts

Span 30.0 MHz

Marker

X-value

Y-value

Function |

Function Result |

Type | Ref | Tre |
M1 1

1708194 GHz
L.695277 GHz
1,709723 GHz

13.03 dBm
-13.26 dBm
-12.72 dém

nd@ down
ndB
Q factor

14,446 MH2
26.00 d8
118.3

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Occupied Bandwidth

Mode LTE Band 70 : 99%OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 4.48 4.50 9.07 9.03 | 13.42 | 13.48

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.49 9.01 9.09 | 13.39 | 13.48

TEL : 886-3-327-3456 Page Number : A23-6 of 20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3D2703-02B

LTE Band 70

Middle Channel / 5SMHz /| QPSK

Middle Channel / 5SMHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.84 dBm) ™M1[1] 16.96 dBm)
- 1.70299000 GHz - . 1.70244000 GHz,
L R X Qcc B 4.485514486 MHz 1l o 4.505494505 MHz
7 N e A e Ny PO A
10d 104 =
T ! t
f L [ |
od 0d /
Y
-tod T -10d -
LN W -
20 d - — - 20d - = =
e AW - e T WA
= -t
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 1.7025 GHz 1001 pts Span 10.0 MHz CF 17025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,70299 GHz 17.84 dam ML 1.70244 GHz 16.36 dam
T1 1 1.7002722 GHz 12.58 dBm Oce Bw 4,485514456 MHz T1 L 1.7002522 GHz 10.03 dBm Oce Bw 4.505494505 MHz
T2 1 17047577 GHz 10.40 dBm T2 1 17047577 GHz 10.30 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT 188 s @ VBW 100kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.13 dBm 16.21 dBm)|
- 1.7049180 GHZ| - 1.7020000 GHz
9.070920071 MHz 9.030969031 MHZ
|
10d ¥ t 104 ~ ¢
/ / \
od ! \‘ od ! '
] . [ \
04 - - 10 d L
iy S
20 d A%t < 20 d — —
R P -
= 308
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7025 GHz 1001 pts Span 20.0 MHz CF 17025 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.704918 GHz 16.13 dam ML 1.702 GHz 16.21 dam
T1 1 16980045 GHz 10.19 dBm Oce Bw 9.070925071 MHz T1 L 1.6080245 GHz .96 dBm Oce Bw 9.030969031 MHz
T2 1 17070754 GHz 10.72 dom T2 1 1.7070554 GHz 9.36 dam
L ] J - \ JU J ) v

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

o
(@ [=
Ref Level 30.00 GBm  Offset 12,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,50 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode FFT b ALt 30 de SWT 12.6 ps & VBW 1 MHz Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.38 dBm) ™M1[1] 16.72 dBm)
- M1 1.7083140 GHZ| - 1.7045380 GHz
o rRepy ¥ 13426575427 MHz - =30 13.486513487 MHz
T e B LS N YRV S
10d o/ 104 ; e )l -
! | /
° ] T o f T
\ | \
~1od - r -10 o 7
. N s . / L
20 df — V= 20 W ——
YA g T .
3G &
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7025 GHz 1001 pts Span 40,0 MHz CF 17025 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1708314 GHz 17.38 dam ML 1704538 GHz 16.72 dBm
T1 1 16958167 GHz 10.16 dBm Oce Bw 13.426573427 MHz T1 L 16957967 GHz 10.21 dBm Oce Bw 13.488513467 MHz
T2 1 1.7092433 GHz 11.24 dBm T2 1 17092732 GHz 11.41 dam
L I 4 L [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 70

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum |5 =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.12 dBm) ™M1[1 14.02 dBm)
1.70204000 GHz 1.7039190 GHz
20 20
- ¥ B . 4.495504496 MHz 9.010989011 MHZ
A A .
10 d i M S b 10 4 b o
0 dBm: 0 dam !
\ /
-10 dBm -10 dBm: +
N {
20 u.a/n‘r : Vg 3 Y} 20 dBm ¥ = -
20 dem— 30 - L
2B
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.7025 GHz 1001 pts Span 10.0 MHz CF 17025 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.70204 GHz 15.12 dam ML 1.703919 GHz 14.82 dam
T1 1 1.7002522 GHz 10.41 dBm Oce Bw 4,495504496 MHz T1 L 1.6990245 GHz 8.64 dBm Oce Bw 9.010969011 MHz
T2 1 17047478 GHz 8.83 dam T2 1 1.7070355 GHz 8.96 dam

Middle Channel / 15MHz / 64QAM

N/A

ctrum

=

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 12,50 dB & RBW 300 kHz

SWT  12.6 ps @ VBW

1MHz  Mode FFT

(@ 17k Max

Y

5.40 dBm)|
1.7054370 GHz,
13396603397 MHZ

-40 dam:

-50 dém

-60 dBm

CF 1.7025 GHz

1001 pts

Span 30.0 MHz

Marker

X-value 1

Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

1705437 GHz
L.6958467 GHz
1,7092433 GHz

15,40 dBm
8.56 dam
9.13 dam

Occ Bw

13.396603397 MHz

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 70

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum |5 =
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att 0dE SWT  18.5ps @ VBW 100kkz Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.44 dBm 13.16 dBm)|
1.70370900 GHz 1.7061560 GHz
= 4.495504496 MHz @ 9.090909091 MHZ
10 dl T1 o - -, ! A fo op 10 ds Tl -~ - -~ I
0 o o 10 O s L =
J 4
0 dBm: L 0 dam t
| | \
10 dm 7 -10 dBm: 1
/. /! |
20 dBm ri 20 dBm a 8
v
A A o ™ A -
30 8o WA ) 20 . s
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1.7025 GHz 1001 pts Span 10.0 MHz CF 17025 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.703709 GHz 12,44 dBm ML 1706156 GHz 13.16 dam
T1 1 1,7002522 GHz 8.12 dBm Oce Bw 4,495504496 MHz T1 L 16979645 GHz 7.36 dm Oce Bw 9.090909091 MHz
T2 1 17047478 GHz 7.18 dam T2 1 1.7070554 GHz 6.66 dam

Middle Channel / 15MHz / 256QAM

N/A

ctrum

=

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 12,50 dB & RBW 300 kHz

SWT  12.6ps @ VBW 1MHz  Mode FFT

(@ 17k Max

" 1.
= ML 13.46

10d 1 . NP P

3.60 dBm
7090330 GHz|
6513487 MHz|

0 dBm:

-10 dBm / .

\
20 dBm -

A0 4B

-40 dam:

-50 dém

-60 dBm

CF 1.7025 GHz 1001 pts

Span 30.0 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function |
M1 1

Function Result

1,709033 GHz
L.6957967 GHz
1,7092732 GHz

13.69 dBm
7.26 dBm
9.32 dam

TL 1
T2 1

Occ Bw

13.486513487 MHz

N/A

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

Conducted Band Edge

LTE Band 70 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectr

)

Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30,00 dém  Offset 12,50 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F r, 20 QBH‘,‘P ‘\ -
10 dBm }' 10 dBm ‘
b X 0 dem T
-10 dBm : k -10 dBm | -
SPURIOUS_LINE_ABS | \4 /
20 dem ;’ L\ 20 dim i
f J
-30 dem # H -30 dem il i
AR i ML [V Py
40 dem R o iy l LU 0 cerm s NMWM%M
e e Wl Il g \ [

“S0 dem ’;({ PO Fidanal -

T i
-60 dBm -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz | |[Start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions

Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.685 GHz 1.694 GHz 1.000 MHz 1.69393 GHz -31.48 dBm -18.48 d& 1.705 GHz 1.710 GHz 100.000 kHz 1.70064 GHz 22.36 dBm ~7.64 dB

1,654 GHz 1.695 GHz 50.000 kHz 1,63500 GHz -19.17 dém -6.17 dB 1,710 GH= 1711 GHz 50.000 kHz 171000 GH= 18,69 dBm 5 6o de

1,695 GHz 1,700 GHz 100,000 kHz 160535 GHz 22.61 dem -7.39 dB 1.711 GHz 1,720 GHz 1,000 MH2 1.71103 GHz 29.86 dBm 16,96 db

i ) ve il 1 w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

|| Spectrum L
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 PABRS Line SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 dbm
10 dBm p S, I 10 B s W.-M\J‘.{h-n"
|
0ds fl - dem ‘\
-10 dBm | \ 10 dem
SPURIOUS_LINE_ABS f \ \
-20 dém - -20 dBm 4
Wt Ji L\. e i,
-30 dBm el L -30 dBm W o
M’V““‘ Wwwwfﬂ' e NMWMW
P 40 dB Fomnia,
i - m
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz | ||[Start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1.69396 GHz -20.58 dem -7.58 d& 1.705 GRz 1.710 Ghz 100.000 kHz 1.70841 GHz .38 dBm -21.62 dB
1.694 GHe 1.696 GHz 50.000 kHz 1.69455 GHz ~24.37 dém -11.37 d8 1.710 GHz 1.711 GHz 50.000 kHz 1.71001 GHz -24.11 dBm -1111de
1,695 GHz 1,700 GHz 100,000 kHz 160823 GHz 9,09 dem -20.91 d& 1711 CHz 1750 GH2 1,000 Mz 171101 oHe -19.54 dhm 854 db
i 1 r3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 70 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
ectrum = s um v
Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPUERIGUECHNEKABS PABS
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F }’. 20 C!BH‘:P yl S
10 dBm [ 10 dBm \l\
odB l H 0 dem \\
-10 d8m -10 dBm -
SPURIOUS_LINE_ABS k I’
-20 dBm -20 dBm fJ
-30 dem f: A -30 dem ; ] } '
. 1] il i M LU H .M’L}V‘ \ %WIMU o
40 dam — i i 40 dBm i daa Ty
ISR URRT Y WA J WW / \ " W Ty TR 14
56 dém i ﬁt\u%w} AL
-60 dBm -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz Start 1.705 GHz 3003 pts Stﬂ 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.894 GHz 1.000 MHz 1,69381 GHz -30.31 dém -17.51 dé 1.705 GHz 1.710 GHz 100.000 kHz 1.70370 GHz 21.71 dém -8.29 dB
1,654 GHz 1.695 GHz 50.000 kHz 1,63500 GHz -15.15 dém -6.19 dB 1,710 GH= 1711 GHz 50.000 kHz 171001 GH 18,73 dbm 578 dB
1,695 GHz 1,700 GHz 100,000 kHz 160538 GHz 21.48 dem -8.52 dB 1.711 GHz 1,720 GHz 1,000 MH2 1.71192 GHz 28,84 dBm 15.94 db
.
i [ il (| ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.50 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dem 10 dém
MWWMWMM IWMMWWW\.WM-L-W“\
0da { \ qdem
| \
-10 dBm ’ HI|| {20 dem
SPURIOUS_LINE_ABS { m \‘
20 dem 20 dem
pretee .} L P,
30 dem N,,M # -30 dem Tk, e e——
e \IM-‘. el g
o -40 dem & -
-50 dem -50 dem:
-60 dBm -60 dem
Start 1.685 GHz 3003 pts Stop 1.7 GHz |||('Start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 1.69396 GHz -20.97 dém -7.07 d8 1.705 GRz 1.710 Ghz 100.000 kHz 1.70004 GHz 7.90 dbm -22.10 dB
1.694 GHz 1.695 GHa £0.000 kHz 1.69500 GHz ~26.27 dbm -13.27.d8 1.710 GHz 1.711 GHz 50,000 kHz 1.71000 GHz -25.03 dBm -12.03 dB
1,695 GHz 1,700 GHz 100,000 kHz 1,60907 GHz 7,97 dem -22.03 dB 1711 CHz 1750 GH2 1.00D Mz 171118 cHe 5024 cbm 254 db
.
I 1 r3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02B

LTE Band 70 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] m
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 12.50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F [H 20 GBH‘.‘P . S
10 dBm [ 10 dBm \I‘
ode ” \ 0 dem l
|
-10 dBm — -10 dBm ot
SPURIOUS_LINE_ABS \ j 1
-20 dem r[ \1 -20 dBm ,“
.30 dem 1 it f‘* 20 dem il ‘ [
o /| || f AR
-40 dBm ) ! 40 dBm i | Bl
AL ey
. I M qwl ’N L M J L H \ \.)\"‘A'H MW L ‘ .
50 dém ety y e e
b
=60 cBm; -60 dem:
Start 1.685 GHz 3003 pts Stop 1.7 GHz Start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.685 GHz 1.694 GHz 1.000 MHz 169391 GHz -27.12 dém -14.12 d8 1.705 GRz 1.710 Ghz 100.000 kHz 1.70065 GHz 20.60 dBrm -0.31 d&
1.694 GHz 1.695 GHz 50.000 kiz 1.69500 GHz -19.86 dm -6.86 d8 1.710 GHz 1.711 GHz 50,000 kHz 171000 GHz -21.56 dBm -8.56 db
1.695 GHz 1.700 GHz 100.000 kHz 1.69534 GHz 21.48 dBm -8.52 dB 1.711 CHz 1.790 GH2 1.000 MH2 171118 GHz 57 72 dBm Ti479 B
Y
I - I 1 B2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

ﬂ%’ Spectrum

SGL Count 100/100

Ref Level 30.00 dBm  Offset 12.50 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 12,50 de

Mode Auto Sweep

@1 AvgPwr (@1 tugrwr
Limit ¢heck PABS | SPURIGHIECHMEKABS PABS
G | 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 dIBIﬂr‘IH PURIOUS_) INE_ABS F 20 dbm
10 dBm 10dBm
I ISP Ay L] v et )
0ds { 1 o sem L
f I \
-10 dBm

SPURIOUS_LINE_~BS
-20 dBm

/ l-omr

20 dBm

b il

-30 dBm o -30 dBm
e At
I e »w’f “wm i it
40 dBm T
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.685 GHz 3003 pts Stop 1.7 GHz Start 1.705 GHz 3003 pts Stop 1.72 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,685 GHz 1.694 GHz 1.000 MHz 1,69367 GHz -23.18 dBm -10.18 dé 1.705 GHz 1.710 GHz 100.000 kHz 1.70705 GHz 6.66 dBm -23.34 dB

1.694 GHz 1.595 GHz 50.000 kHz 1.69500 GHz -27.75 dBm -14.75 dB 1.710 GHz 1,711 GHz 50.000 kHz 1.71001 GHz -26.46 dBm -13.46 dB

1.695 GHz 1.700 GHz 100,000 kHz 1,69871 GHz £.90 dBm -23.10 dB 1.711 GHz 1.720 GHz 1,000 MHz 1.71123 GHz -23.06 dBm -10.06 dB

Y
] ) -
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LTE Band 70 / 10MHz / 64QAM
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LTE Band 70 / 15MHz / QPSK

LTE Band 70 / 15MHz / 16QAM
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Conducted Spurious Emission
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30.000 MHz 1,000 GHz 1.000 MHz 973.09585 MHz -45.60 dBm -32.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 972.61119 MHz -45.60 dém -32.60 d&
1.000 GHz 1.685 GHz 1.000 MHz 1.60780 GHz -45.57 dBm -32.57 dB 1.000 GHz 1.685 GHz 1.000 MHz 1.60746 GHz -45.63 dBm -32.63 dB
1.720 GHz 3,000 GHz 1.000 MHz 2.94988 GHz -44,36 dBm -31,36 dB 1.720 GHz 3,000 GHz 1.000 MHz 2,49606 GHz -44,21 dBm -31.21 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94942 GHz -39.89 dbm -26.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52292 GHz -39.94 dBm -26.94 db
9.000 GHz 13.000 GHz 1.000 MHz 12.45782 GHz -39.35 dBm -26.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.46232 GHz -39.29 dBm -26.29 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.67732 GHz -32.37 dBm -19.37 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.66774 GHz -32.12 dBm -19.12 dB&
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1.000 GHz 1.685 GHz 1.000 MHz 1.58487 GHz -45.54 dim -32.54 dB
1.720 GHz 3.000 GHz 1.000 MHz 2.96566 GHz -44.43 dem -31.43 d&
3.000 GHz 9.000 GHz 1.000 MHz 7.71136 GHz -40.10 dBm -27.10 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.47232 GHz -39,25 dBém -26.25 dB
13.000 GHz 18,000 GHz 1.000 MHz 17 64482 GHz -32.09 dBém -19.09 d&
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LTE Band 70 / 10MHz
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30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz 45,55 dBm -32,55 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.68416 MHz -45.14 dBm -32.14 dB
1.000 GHz 1.685 GHz 1.000 MHz 1.44246 GHz -45.61 dBm -32.61 dB 1.000 GHz 1,685 GHz 1.000 MHz 1.61431 GHz -45.66 dBm -32.66 d&
1,720 GHz 3,000 GHz 1.000 MHz 2.99040 GHz -44,40 dBm -31.40 dB 1,720 GHz 2,000 GHz 1.000 MHz 2.51824 GHz -44,27 dBm -31.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 8.50326 GHz -40.11 dBm -27.11 dB 3.000 GHz 2,000 GHz 1.000 MHz 8.91726 GHz -39.97 dBm -26.97 db
9.000 GHz 13.000 GHz 1.000 MHz 12.80426 GHz -39.43 dBm -26.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.31596 GHz -39.39 dBm -26.39 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.65774 GHz -32.21 dBm -19.21 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65732 GHz -32.25 dBm -19.25 dB&
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 842,69615 MHz -45.60 dBm -32.60 d&
1.000 GHz 1.685 GHz 1.000 MHz 1.63211 GHz -45.74 dim -32.74 dB
1.720 GHz 3.000 GHz 1.000 MHz 2,94988 GHz -44.,18 dBém -31.18 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -39.92 dim -26.92 dB
9.000 GHz 13,000 GHz 1.000 MHz 1246232 GHz -39,33 dBém -26.33 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.66190 GHz -32.27 dBém -19.27 d&
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LTE Band 70 / 15MHz

Middle Channel / QPSK
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 935,28486 MHz -45,65 dBm -32.65 d8
1.000 GHz 1.685 GHz 1.000 MHz 1.68346 GHz -45.54 dBm -32.54 dB
1.720 GHz 3.000 GHz 1.000 MHz 2,93581 GHz -44.45 dBm -31.45 de
3.000 GHz 9.000 GHz 1.000 MHz 8.93476 GHz -40.09 dBm -27.09 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265379 GHz -39,25 dBém -26.25 dB
13.000 GHz 18,000 GHz 1.000 MHz 1766274 GHz -32.15 dBém -19.15 dé
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ssamon . FCC RADIO TEST REPORT Report No. : FG3D2703-02B
Frequency Stability
Test Conditions LTE Band 70 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0035
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0040
0 Normal Voltage 0.0035
PASS
-10 Normal Voltage 0.0009
-20 Normal Voltage 0.0045
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0054
20 Normal Voltage 0.0000
20 Battery End Point 0.0048
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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